
Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

00

Illustration

100-15

Restrictions

Rabbit/GTI

UPD

597

16:47

Remarks

ETKA

page: 001 EPIS 474

USA

base engine 2.0ltr.

  (2)   06F 100 033 P base engine 147KW .
2.0ltr.

1 BPY

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

00

Illustration

100-25

Restrictions

Rabbit/GTI

UPD

597

16:48

Remarks

ETKA

page: 001 EPIS 474

USA

base engine 2.5ltr. BGP,BGQ

   -  >07K 100 031 C base engine 110KW
2.5ltr.

1

   -  #07K 100 031 CX base engine 110KW
2.5ltr.

1

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

03

Illustration

103-17

Restrictions

Rabbit/GTI

UPD

597

16:48

Remarks

ETKA

page: 001 EPIS 474

USA

cylinder block
oil sump

2.0ltr. BPY

   1   06F 103 011 D crankcase 1

   -                      also use:
             see illustration:

piston
107-02

   2   N   901 300 01 screw, hex. hd. AM10X80 10

   3   N   011 904 3 sealing cap 18 1

   4   06F 103 623 E restrictor 1

   6   N   011 907 9 sealing cap A14 2

  (9)   06F 103 154 oil spray jet 4

  10   026 103 139 dowel pin 6M6X20 2

  11   038 103 085 E seal 35X48X10 1

  12A   06D 103 153 B sealing flange front 1

  14 + N   909 450 01 bolt, hex. hd. with socket
head

M7X21,5-SP 7

  15   D   176 404 A2 silicone sealant 93G 1

  16   06A 103 171 A sealing flange rear 1

  18 + N   909 450 01 bolt, hex. hd. with socket
head

M7X21,5-SP 6

  19   N   043 207 2 dowel pin 8H8X14 4

  20   022 103 139 sleeve 16X13,5 2

  21   06B 103 307 C frame 1

 (22)   06F 103 601 BA oil sump 1

  23   N   908 132 01 oil drain plug with
seal

M14X1,5X22-TC-
S20

1

  24 + N   907 356 03 bolt, hex. hd. with socket
head

M7X28-PC 20

  26   D   176 404 A2 silicone sealant 93G 1

  29   038 103 645 C intermediate plate 1 manual
transmission

  30   06D 103 634 tube for oil dipstick 1

 (31) funnel
             see illustration: 115-17

1

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

03

Illustration

103-17

Restrictions

Rabbit/GTI

UPD

597

16:48

Remarks

ETKA

page: 002 EPIS 474

USA

Pos Part Number Name Qty ModelRemarks

  34   06D 103 623 A restrictor 1

  37   038 103 645 A cover plate 1 manual
transmission

  38   N   010 208 5 screw, hex. hd. M6X8 1

  39 + N   012 226 5 spring washer B6X12X0,5 1

 (41) + N   906 650 01 bolt, with polygon socket hd.
.

M10X1X22,3 1

  42   N   103 408 01 bolt,hex.hd.with shoul.(combi) M6X25 2

  43   06F 103 623 B restrictor 1

  44   N   014 740 5 bolt, with hex. socket
hd.

M6X16 2

et_bt2.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

03

Illustration

103-25

Restrictions

Rabbit/GTI

UPD

597

16:49

Remarks

ETKA

page: 001 EPIS 474

USA

cylinder block
oil sump

2.5ltr. 5-cylinder+
BGP,BGQ

   1   07K 103 011 B crankcase

             see illustration:

use with:
pistons
107-10

1

   2   WHT 000 007 socket hd. screw with polygon
socket

M9X1,25 12

   3   N   011 907 8 sealing cap A14 2

   4   N   011 910 4 sealing cap 10 2

   5   N   011 908 5 sealing cap 10 3

   6   06B 103 154 oil spray jet 5

   7   026 103 139 dowel pin 6M6X20 2

   8   07K 103 151 B sealing flange front 1

   9   AMV 174 004 01 sealant 83ML 1

  10   N   910 098 01 innensechsrund-zyl-bundschr. M6X12 10

  11   07K 103 603 B oil sump-upper part 1

  12   N   910 718 01 screw, hex. hd. AM8X85-TM 2

  13   N   909 080 02 bolt, hex. hd. with
polygon socket

M8X25-SP 15

  14   07K 103 600 A oil sump-lower part 1

  15   N   908 132 02 plug with
seal

M14X1,5X22-TC-
S20

2

  16   N   907 809 01 innensechsrund-linsenschraube M6X16 25

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

03

Illustration

103-57

Restrictions

Rabbit/GTI

UPD

597

16:49

Remarks

ETKA

page: 001 EPIS 474

USA

cylinder head
cylinder head cover

2.0ltr. BPY

   1   06D 103 351 D cylinder head 1

  (1)  #06F 103 063 NX cylinder head, complete
F             >> 1K-6-250 000 1

   2   036 103 113 A sealing cap 36,6 1

   3   N   014 555 5 stud AM8AX44-A 5

  (3)   06F 103 397 stud M8X56 4

   4   N   011 901 7 sealing cap B20 1

   6   N   105 540 01 round hd. screw M6X35-CH 23

   7   06D 103 251 dowel pin 2

   8   038 103 085 C radial shaft seal
(shaft rotation : right)

47X10 1

   9   06B 103 113 C sealing cap 26MM 1

  10   D   154 103 A1 sealant 100G X

  11   06D 103 383 Q cylinder head gasket 1

  12   06D 103 377 washer 10

  13   06D 103 385 D bolt, with polygon socket hd.
(combi.)

M10X1,5X112 10

  14   06F 103 411 partition 4

 (16)   06F 103 107 E housing 1

  17   06D 103 121 B gasket 1

  18   N   101 963 03 bolt, with polygon socket hd.
.

M6X22 7

  19A   06F 103 469 F cylinder head cover 1

  20A   06F 103 483 D gasket 1

  21   06B 103 831 E innensechsrund-flachkopf-
schraube mit fuehrungshuelse

14

  22   06C 103 485 N sealing cap 1

  23   036 115 111 B gasket 1

  24   06F 133 287 sealing washer 1

  25   06F 103 483 E gasket 1

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

03

Illustration

103-57

Restrictions

Rabbit/GTI

UPD

597

16:49

Remarks

ETKA

page: 002 EPIS 474

USA

Pos Part Number Name Qty ModelRemarks

  26   06F 109 257 A control valve 1

  27   N   106 916 01 round seal 1X1.8-N 1

  28   N   904 552 04 fillister hd. screw M4X10 2

et_bt2.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

03

Illustration

103-68

Restrictions

Rabbit/GTI

UPD

597

16:49

Remarks

ETKA

page: 001 EPIS 474

USA

cylinder head
cylinder head cover

2.5ltr. 5-cylinder+
BGP,BGQ

   1  >07K 103 063 F cylinder head with valves
and camshaft

1

  (1)  #07K 103 063 FX cylinder head with valves
and camshaft

1

   2   D   154 103 A1 sealant
servicing materials

100G 1

   3   06D 103 251 dowel pin 2

   4   N   105 540 05 round hd. screw M6X35-CH 29

   5   07L 109 291 plug 3

   6   N   011 907 8 sealing cap A14 2

   7   N   011 901 7 sealing cap B20 1

   8   036 103 113 A sealing cap 36,6 1

   9   06B 103 113 C sealing cap 26MM 2

  10   N   014 617 5 stud M8AX36-A 15

  11   06D 103 377 washer 12

  12   06E 103 175 B check valve 1

  13   07K 103 499 adapter 1

  14   D   000 600 A2 liquid sealant 18ML X

  15   07K 103 081 oil strainer 1

  16   N   029 454 2 plug M10X1 1

  17   07K 103 383 F cylinder head gasket 1

  18   06D 103 385 D bolt, with polygon socket hd.
(combi.)

12

  19   N   910 991 01 bolt, with polygon socket hd.
.

M6X20 2

  20   N   105 540 05 round hd. screw M6X35-CH 4

  21   07K 109 283 E cover 1

  22   07K 109 345 gasket 1

  23   N   044 395 4 stud M6X30 2

  24   AMV 174 004 01 sealant 83ML 1

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

03

Illustration

103-68

Restrictions

Rabbit/GTI

UPD

597

16:49

Remarks

ETKA

page: 002 EPIS 474

USA

Pos Part Number Name Qty ModelRemarks

  25   N   910 991 01 bolt, with polygon socket hd.
.

M6X20 12

  26   06B 103 485 C sealing cap 1

  27   036 115 111 B gasket 1

  28   07K 103 469 F cylinder head cover with
gasket

1

  29   07K 103 483 gasket 1

  30   06B 103 831 E innensechsrund-flachkopf-
schraube mit fuehrungshuelse

14

  31   WHT 000 722 ball head
with guide sleeve

2

  32   07K 103 558 C breather tube 1

et_bt2.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

03

Illustration

103-81

Restrictions

Rabbit/GTI

UPD

597

16:50

Remarks

ETKA

page: 001 EPIS 474

USA

cover for engine compartment
ventilation for cylinder block

2.0ltr. BPY

  2A air cleaner
             see illustration: 129-75

1

  (4)   06F 103 221 F breather hose 1

  (5)   06F 103 235 A breather tube 1

  (8)   06F 103 943 F bracket 1

  10 cylinder head cover
             see illustration: 103-51

  11 oil filter bracket
             see illustration: 115-62

  12   06F 103 223 A breather tube 1

  13   N   904 096 01 hose clip 34,6X9X0,6 1

  14   N   904 096 01 hose clip 34,6X9X0,6 1

  15   06F 103 215 A breather tube 1

 (18)   06F 129 101 E pressure regulating valve
F             >> 1K-6-250 000 1

  18   06F 129 101 G pressure regulating valve
F 1K-7-000 001>> 1

  19   06F 103 483 E gasket 1

  20   N   909 059 02 innensechsrund-blechschraube 5X16-Q 2

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

05

Illustration

105-22

Restrictions

Rabbit/GTI

UPD

597

16:50

Remarks

ETKA

page: 001 EPIS 474

USA

crankshaft
connecting rod
bearings

2.0ltr. BPY

   1   06A 105 021 S crankshaft 1

   2   050 105 189 B impulse rotor 1

   3   053 105 229 A screw, csk. hd. M6X16 3

  (4)   06D 105 263 toothed belt pulley 1

  4B   06C 105 193 B washer 34X18X0,1 1

   5   06A 105 229 12 point socket head screw M16X54 1

   7   06F 105 243 H v-belt pulley with vibration
damper

1

   9 + N   103 036 03 socket hd. screw with
collar

M8X16 6

  10   06F 105 266 K flywheel 1 manual
transmission

 (10)   06F 105 266 E flywheel
F             >> 1K-6-250 000

         LUK
1 direct shift

gearbox

 (10)   06F 105 266 L flywheel
F 1K-7-000 001>>

         LUK
1 direct shift

gearbox

  14 + N   906 650 01 bolt, with polygon socket hd.
.

M10X1X22,3 6

  20   056 105 313 C needle bearing - 1 direct shift
gearbox

  21   06D 198 401 C 1 set of connecting rods 1

 (24)   077 105 425 E bolt - connecting rod M8X1X50 8

  25 bushing-connecting rod
not a spare part for this
model

  26   06A 105 637 A thrust washer bearing 3 2

  27   06B 105 561 crankshaft bearing shell upper
bearings 1-5

5

  02/06      010 black

  02/06      002 red

  02/06      007 yellow

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

05

Illustration

105-22

Restrictions

Rabbit/GTI

UPD

597

16:50

Remarks

ETKA

page: 002 EPIS 474

USA

Pos Part Number Name Qty ModelRemarks

 (27)   06B 105 591 crankshaft bearing shell lower
bearings 1-5

5

  02/06      007 yellow

  28   06D 105 701 A connecting rod bearing shell upper 4

  02/06      GLB yellow

 (28)   06D 105 701 B connecting rod bearing shell lower 4

  02/06      GLB yellow

et_bt2.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

05

Illustration

105-60

Restrictions

Rabbit/GTI

UPD

597

16:50

Remarks

ETKA

page: 001 EPIS 474

USA

crankshaft
connecting rod
bearings

2.5ltr. 5-cylinder+
BGP,BGQ

   1   07K 105 101 E crankshaft 1

   2   07K 105 243 B vibration damper 1

   3   N   903 630 03 bolt, with hex. socket hd.
(combi.)

M10X1X20 5

   4   07K 105 189 A impulse rotor 1

   5   06F 105 266 flywheel 1 manual
transmission

   6 + N   906 650 01 bolt, with polygon socket hd.
.

M10X1X22,3 6 manual
transmission

   7   038 105 327 B carrier plate 1 automatic

   8   056 105 303 shim 1,2 1 automatic

   9   051 105 301 washer 0,5 1 automatic

  10   N   909 462 01 12 point socket head screw M10X1X17 6 automatic

  12   077 105 425 E bolt - connecting rod M8X1X50 10

  13   07K 105 701 A connecting rod bearing shell upper 5

  06/06      GLB yellow

  14   07K 105 701 B connecting rod bearing shell lower 5

  06/06      GLB yellow

  15   07K 105 561 bearing shell upper 6

  06/06      BLA blue

  06/06      GLB yellow

  06/06      ROT red

  16   07K 105 591 crankshaft bearing shell lower 6

  06/06      BLA blue

  06/06      GLB yellow

  06/06      ROT red

  06/06      WEI white 10

  17   WHT 000 033 thrust washer upper 2

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

07

Illustration

107-02

Restrictions

Rabbit/GTI

UPD

597

16:51

Remarks

ETKA

page: 001 EPIS 474

USA

piston
piston ring

2.0ltr. BPY

   1   06D 107 066 C piston complete
              as required use:

82,5
N   012 273 1

4
X

   2   N   012 273 1 lock ring C20X1,5 8

   3   06F 198 151 A 1 set of piston rings 82,5 4

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

07

Illustration

107-10

Restrictions

Rabbit/GTI

UPD

597

16:51

Remarks

ETKA

page: 001 EPIS 474

USA

piston
piston ring

2.5ltr. 5-cylinder+
BGP,BGQ

   1   07K 107 065 B piston complete 82,5 5

   2   06A 107 441 circlip C19X1,5 10

   3   06D 198 151 C 1 set of piston rings 82,5 5

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

09

Illustration

109-00

Restrictions

Rabbit/GTI

UPD

597

16:51

Remarks

ETKA

page: 001 EPIS 474

USA

repair kit for toothed belt
with tensioning roller

2.0ltr. BPY

  (2)   06F 198 119 A repair kit for toothed belt
with tensioning roller

1

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

09

Illustration

109-17

Restrictions

Rabbit/GTI

UPD

597

16:51

Remarks

ETKA

page: 001 EPIS 474

USA

camshaft, valves
camshaft adjuster unit

2.0ltr. BPY

   1   06F 109 101 B camshaft intake 1

   2   06F 109 102 B camshaft exhaust 1

   3   06D 109 229 B timing chain 1

   4   06F 109 217 A tensioner - chain 1

   5   N   101 963 03 bolt, with polygon socket hd.
.

M6X22 3

   6   06F 109 088 B camshaft adjuster unit 1

   7   06D 109 281 D screw, csk. hd. with polygon
socket hd.

M12X1,25X33 1

   8   06D 109 111 B toothed belt pulley 1

   9   N   012 708 2 woodruff key 4X5 1

 (10)   N   909 879 01 bolt, hex. hd. (combi.)
F             >> 1K-6-250 000

M10X1X35-U-S20
1

  10   N   909 879 02 bolt, hex. hd. (combi.)
F 1K-7-000 001>>

M10X1X35-U-S20
1

  11   06E 109 417 F roller rocker arm 16

  12   022 109 423 A equalizing element, hydraulic 16

  13   06D 109 601 M intake valve 8

  14   06D 109 611 H exhaust valve 8

  15   06F 109 623 spring - valve 16

  16   06E 109 641 A spring seat 16

  17   036 109 651 A cotter, split 32

  18   036 109 675 A seal - valve stem
              as required use:

6MM
100 109 001 B

16
X

  19   06D 109 309 C cam follower 1

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

09

Illustration

109-35

Restrictions

Rabbit/GTI

UPD

597

16:52

Remarks

ETKA

page: 001 EPIS 474

USA

camshaft, valves 2.5ltr. 5-cylinder+
BGP,BGQ

   1   07K 109 101 E camshaft intake 1

   2   07K 109 102 C camshaft exhaust 1

   3   06E 109 345 A sealing washer 2

   4   06E 109 601 Q intake valve 10

   5   06D 109 611 L exhaust valve 10

   6   036 109 675 A seal - valve stem 6MM 20

   7   06E 109 623 A spring - valve 20

   8   06E 109 641 A spring seat 20

   9   036 109 651 A cotter, split 20

  10   022 109 423 A equalizing element, hydraulic 20

  11   06E 109 417 F roller rocker arm 20

  12   06E 109 257 J control valve 1

  13   N   910 682 01 innensechsrund-
flachkopfschraube

M4X10-CH 1

  14 impulse sender
camshaft
             see illustration: 906-30

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

09

Illustration

109-67

Restrictions

Rabbit/GTI

UPD

597

16:52

Remarks

ETKA

page: 001 EPIS 474

USA

toothed belt
toothed belt cover

2.0ltr. BPY

   1   06F 109 123 toothed belt cover upper 1

   2   N   101 963 03 bolt, with polygon socket hd.
.

M6X22 2

   3   06D 109 145 B toothed belt cover upper 1

   4   N   104 514 02 innensechsrund-linsenschraube M6X16-CH 2

   5   06F 109 147 toothed belt cover lower 1

   6   N   104 514 02 innensechsrund-linsenschraube M6X16-CH 7

   7   06D 109 119 B toothed belt Z=148 1

   8 toothed belt pulley
             see illustration: 109-17

   9   N   044 435 6 stud M8X45 1

  10   06D 109 243 B tensioning roller 1

  11   N   015 083 3 shouldered hex. nut M8 1

  12   06D 109 244 D relay roller 1

  13   N   102 683 04 bolt, hex. hd. with shoulder AM8X45 1

  15   06B 109 244 relay roller 1

et_bt1.frm



ETKA

Model

GO
Year

2007
04.12.2006MG

Pos Part Number Name Qty Model

page: 001

1
SG

09
Illustration

109-80
Restrictions

Rabbit/GTI
UPD

597
16:52

Remarks

EPIS 474

USA

timing chain
guide rail

2.5ltr. 5-cylinder+
BGP,BGQ

   1   07K 109 120 A timing chain           IWIS 1

   2              see illustration: 115-35

   3   WHT 000 041 dowel pin 6

   4   07K 109 469 G guide rail 1

   5   07K 109 513 C guide rail 1

   6   07K 109 467 B tensioner - chain 1

   7   N   910 991 01 bolt, with polygon socket hd.
.

M6X20 12

   8   07K 109 224 gear shaft 1

   9   N   106 734 01 bolt, hex. hd. with
polygon socket

M12X1,5X70 1

  10   07K 109 077 D sprocket 32+20 1

  11   07K 109 237 A mounting 1

  12   07K 109 083 C camshaft adjuster unit 1

  13   06E 109 281 A bolt, with polygon socket hd.
.

M12X1,25 1

  14   07K 109 571 D sprocket Z=30 1

  15   N   910 502 02 bolt, with polygon socket hd.
(combi.)

M12X1.25X30 1

  16   07K 109 231 A timing chain 1

  17   07K 109 217 C tensioner - chain 1

  18   07K 109 235 A gasket 1

  19   07K 109 510 B tensioner - chain 1

  20   WHT 000 195 threaded pin 1

  21   07K 109 514 C guide rail 1

et_text.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

09

Illustration

109-85

Restrictions

Rabbit/GTI

UPD

597

16:53

Remarks

ETKA

page: 001 EPIS 474

USA

timing case 2.5ltr. 5-cylinder+
BGP,BGQ

   1   07K 109 210 D timing case 1

   2   07K 109 273 plug 2

   3   N   900 411 02 round seal 8X3-S 4

   4   070 109 293 B sealing washer 16 2

   5   01E 301 153 F sleeve 16X24,5 2

   6   070 103 051 A seal 105 1

   7   D   174 003 A2 silicone sealant 80ML X

   8   N   909 861 02 bolt, with polygon socket hd.
.

M8X20-TC 11

   9   N   910 463 02 bolt, with polygon socket hd.
(combi.)

M8X25-TC 4

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

15

Illustration

115-17

Restrictions

Rabbit/GTI

UPD

597

16:53

Remarks

ETKA

page: 001 EPIS 474

USA

oil pump
oil dipstick
differential housing

2.0ltr. BPY

  1A   06D 103 295 F differential housing with
gears,shafts and oil pump

1

   2   N   028 222 2 sealing washer 20X3,15 1

   3   N   014 704 7 screw, cheese hd. M6X20 1

   4   06F 115 251 A suction pipe 1

   5   N   907 773 01 round seal 12X2,5 1

   6   WHT 000 360 screw, hex. hd. M7 1

   7   06B 115 121 sprocket 1

   8   N   903 659 01 innensechsrund-linsenschraube M8X22-W 1

   9   06D 103 340 protective plate 1

  10   N   908 208 01 sleeve 11X11 2

  11   06F 115 230 chain 1

  12   06B 115 130 A tensioner - chain 1

  13 + N   907 356 03 bolt, hex. hd. with socket
head

M7X28-PC 3

  17   N   909 709 01 bolt, hex. hd. with shoulder M7X58 3

  18   N   909 710 01 bolt, hex. hd. with shoulder BM7X92 1

 (18)   WHT 000 006 bolt, hex. hd. with shoulder BM7X70X39 4

  19   N   104 305 02 screw, hex. hd. AM7X40 1

  20   06D 103 634 tube for oil dipstick 1

  22   06F 115 611 F oil dipstick 1

  24   N   904 211 01 round seal 15X2,5 1

  25   06F 103 663 H funnel 1

  26   N   910 130 01 double hex. hd. bolt 6X12-M6X19 1

  27   N   908 138 02 round seal 5X1,9-N 1

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

15

Illustration

115-35

Restrictions

Rabbit/GTI

UPD

597

16:53

Remarks

ETKA

page: 001 EPIS 474

USA

oil pump
tube for oil dipstick
oil dipstick

2.5ltr. 5-cylinder+
BGP,BGQ

   1   07K 115 105 G oil pump 1

   2   07K 115 121 E sprocket Z=25 1

   3   N   903 659 11 bolt, with polygon socket hd.
.

M8X22 1

   4   N   910 267 02 socket hd. screw with polygon
socket

M8X60 3

   5   07K 115 217 A intake pipe 1

   6   07K 103 831 A innensechsrund-flachkopf-
schraube mit fuehrungshuelse

2

   7   07K 115 427 sealing washer 1

   8   07K 115 318 retainer 1

   9   N   101 586 03 bolt,hex.hd.with shoul.(combi) M6X20 1

  10   07K 115 610 A tube for oil dipstick 1

  11   034 115 427 B round seal 12X2 1

  12   07K 133 742 clip 1

  13   07K 115 611 F oil dipstick 1

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

15

Illustration

115-62

Restrictions

Rabbit/GTI

UPD

597

16:53

Remarks

ETKA

page: 001 EPIS 474

USA

oil filter
oil filter bracket

2.0ltr. BPY

   1   06F 115 397 F oil filter bracket 1

   2   N   907 040 01 bolt, hex. hd. with socket
head

AM7X55-PC 4

   3   06F 115 441 gasket 1

   4   06D 117 021 C oil cooler 1

   5   N   102 254 01 socket hd. screw with
collar

M8X20 4

   6   06D 117 070 gasket 1

   7   06D 115 562 filter element with gasket 1

   8   06D 115 408 B filter housing 1

  10 breather tube
             see illustration: 103-81

  11   06D 121 521 C retainer 1

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

15

Illustration

115-85

Restrictions

Rabbit/GTI

UPD

597

16:54

Remarks

ETKA

page: 001 EPIS 474

USA

oil filter bracket
oil filter

2.5ltr. 5-cylinder+
BGP,BGQ

   1   07K 115 397 A oil filter bracket 1

   2   06D 115 408 B filter housing 1

   3   06D 115 562 filter element with gasket 1

   4   07K 117 070 gasket 1

   5   07K 115 441 gasket 1

   6   N   910 842 01 bolt, with polygon socket hd.
(combi.)

M8X25 4

   7   07K 117 021 B oil cooler 1

   8   N   908 705 04 bolt, with polygon socket hd.
(combi.)

AMBX55-W 5

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

21

Illustration

121-10

Restrictions

Rabbit/GTI

UPD

597

16:54

Remarks

ETKA

page: 001 EPIS 474

USA

water pump 2.0ltr. 4-cylinder+
BPY

  (1)   06F 121 011 water pump with sealing washer 1

  (1)   06F 121 011  X water pump with sealing washer 1

  (2)   06A 121 119 sealing washer 53X4MM 1

   3 + N   909 450 01 bolt, hex. hd. with socket
head

M7X21,5-SP 3

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

21

Illustration

121-11

Restrictions

Rabbit/GTI

UPD

597

16:54

Remarks

ETKA

page: 001 EPIS 474

USA

water pump 2.5ltr. 5-cylinder+
BGP,BGQ

   1   07K 121 011 B water pump 1

   4   N   101 961 03 bolt, with polygon socket hd.
(combi.)

M6X18-CH 3

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

21

Illustration

121-30

Restrictions

Rabbit/GTI

UPD

597

16:54

Remarks

ETKA

page: 001 EPIS 474

USA

water cooling 2.0ltr. 4-cylinder+
BPY

  (1)   1K0 122 051 CM water hose with quick-
coupling piece

1 manual
transmission

  (1)   1K0 122 051 CM water hose with quick-
coupling piece
for vehicle use in cold and
moderate clima zones

1 automatic

   3   1K0 122 291 L quick coupling piece 1

  (4)   1K0 122 063 D water hose 1

  (5)   1K0 121 156 BJ water hose
for vehicle use in warm
countries

1 automatic

   6   N   106 600 01 bracket A1422XC13-6.5 1

  6A   N   106 540 01 bracket A10-6.5XC19-33 1

   8   06A 919 501 temperature sender 2 pin
black
20MM

1

   9   032 121 142 retaining spring 1

 (10)   N   906 929 01 adapter 32X20X32 1

  11   1K0 121 093 AJ bracket for hose 1

  12   N   101 281 10 screw, hex. hd. M8X30 1

 (15)   1K0 965 561 G additional water pump 1

 (16)   1K0 121 093 AK bracket for additional water
pump

1

  17   N   101 244 08 bolt, with hex. socket hd.
(combi.)

M6X20 2

  18 + N   014 721 4 screw, cheese hd. M10X25 2

 (20)   1K0 121 063 J water hose 1

  21   4E0 121 113 thermostat X

  22   1K0 121 070 AQ water pipe 1

  23   N   015 082 13 shouldered hex. nut M6 1

  24   WHT 000 700 tapping screw, hex. hd.(combi) 6,0X17/BG40 1

  25   06F 121 492 L water pipe with water hose 1

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

21

Illustration

121-30

Restrictions

Rabbit/GTI

UPD

597

16:54

Remarks

ETKA

page: 002 EPIS 474

USA

Pos Part Number Name Qty ModelRemarks

  26   06A 145 541 J banjo bolt 10 X

  27 + N   013 814 9 sealing washer 14X18X1,5 X

  28   N   102 254 01 socket hd. screw with
collar

M8X20 1

  29   N   014 702 10 bolt, with hex. socket
hd.

M6X15 1

  30 + N   012 226 5 spring washer B6X12X0,5 1

  31   06F 121 497 G water pipe feed 1

  32   N   100 052 04 bolt, hex. hd. (combi.) M8X18 1

  33   06F 133 833 C heat deflector 1

 (43)   7M3 122 291 quick coupling piece 1 manual
transmission

 (43)   7M3 122 291 quick coupling piece
for vehicle use in cold and
moderate clima zones

1 automatic

  44   N   907 653 01 round seal 32X4-N 1

  45   1J0 121 142 retaining spring 1

 (46)   1K0 122 101 DK water hose with quick-
coupling piece

1 manual
transmission

 (46)   1K0 122 101 DK water hose with quick-
coupling piece
for vehicle use in cold and
moderate clima zones

1 automatic

  48   06F 121 101 water hose 1

  49   06F 121 063 D water hose 1

  50   06F 121 447 water hose 1

  51   1K0 121 087 H distributor piece 1

  52   06F 121 065 H water pipe 1

  53 + N   903 653 02 round seal 20X3 1

  54   N   910 098 01 innensechsrund-zyl-bundschr. M6X12 1

  55   N   908 170 03 innensechsrund-blechschraube 6X17-Q 1

  56   06F 121 065 J water pipe 1

  57   N   011 006 36 hex. nut M6 1

  58   06F 121 057 C water hose 1

  59   06F 121 058 C water hose
(oil cooler > water pipe)

1

  60   06F 121 056 C water hose 1

 (61)   1K0 121 073 BF water hose
(adapter > heat
 exchanger)

1 manual
transmission

 (61)   1K0 121 073 BG water hose
(adapter > heat
 exchanger)
for vehicles with stationary
heater

1 manual
transmission

  61   1K0 121 156 BE water hose 1 automatic

 (61)   1K0 121 156 BN water hose
for vehicles with stationary
heater

1 automatic

  62   3B0 122 291 B quick coupling piece 1

  63   N   907 944 01 t-piece 20X16X20 1 automatic

  64   1K0 121 653 heat deflector 1 automatic

  65   1K0 121 156 BF water hose 1 automatic

 (67)   1K0 122 157 AN water hose with quick-
coupling piece

1 manual
transmission

 (67)   1K0 122 157 EE water hose with quick-
coupling piece
for vehicles with stationary
heater

1

  67   1K0 122 157 DT water hose with quick-
coupling piece

1 automatic

  68   1K0 121 447 CF water hose 1

  69   1K0 122 291 C quick coupling piece 1

  70   06F 121 151 J water pipe
for vehicles with stationary
heater

1

 (71)   06F 121 151 F water pipe
for vehicles with stationary
heater

1 manual
transmission

  71   06F 121 151 K water pipe
for vehicles with stationary
heater

1 automatic

et_bt2.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

21

Illustration

121-30

Restrictions

Rabbit/GTI

UPD

597

16:54

Remarks

ETKA

page: 003 EPIS 474

USA

Pos Part Number Name Qty ModelRemarks

  72   06F 145 317 E holder with water pipe 1

  73   1K0 122 447 DH breather hose 1

  74   N   910 525 01 bracket C20-12 1

  75   1K0 122 109 AL water hose
(expansion chamber >
 water pipe)

1

  76   N   105 242 02 innensechsrund-passschraube M10X12 X

 (77)   1K0 121 157 CN water hose
for vehicles with stationary
heater

1 manual
transmission

  77   1K0 121 157 DG water hose
for vehicles with stationary
heater

1 automatic

  78   1K0 121 096 AR water hose
for vehicles with stationary
heater

1 automatic

  80              see illustration: 121-75

  81              see illustration: 115-60

  82              see illustration: 145-65

  83              see illustration: 321-60 automatic

  90   N   906 867 01 spring clip B14X12 X

  91   N   909 264 01 spring clip B19X12 X

  92   N   906 869 01 spring clip B23X12 X

  93   N   906 870 01 spring clip B27X12 X

  94   N   906 871 01 spring clip B32X12 X

  95   N   906 872 01 spring clip B40X12 X

et_bt2.frm



ETKA

Model

GO
Year

2007
04.12.2006MG

Pos Part Number Name Qty Model

page: 001

1
SG

21
Illustration

121-36
Restrictions

Rabbit/GTI
UPD

597
16:55

Remarks

EPIS 474

USA

water cooling 2.5ltr. 5-cylinder+
BGP,BGQ

   1   1K0 122 101 DC water hose 1

   2   6Q0 122 291 E quick coupling piece 1

   3   N   907 653 01 round seal 32X4-N 1

   4   1J0 121 142 retaining spring X

   6              see illustration: 133-37

   7              see illustration: 121-

 (10)   1K0 122 157 EN water hose 1 manual
transmission

  10   1K0 122 157 GT water hose 1 automatic

  12   1K0 122 291 C quick coupling piece 1 manual
transmission

  14   1K0 121 113 A thermostat 1 automatic

  15   N   907 944 01 t-piece 20X16X20 1 automatic

  16   1K0 121 653 heat deflector 1 automatic

 (17)   1K0 122 073 FF water hose with quick-
coupling piece

1 manual
transmission

  17   1K0 122 073 FE water hose 1 automatic

  18   3B0 122 291 B quick coupling piece 1

  19   1K0 121 087 N distributor piece 1 automatic

  20   07K 121 065 P water pipe 1

  21   N   904 407 06 screw, hex. hd. M6X15 2

  22   N   015 082 9 shouldered hex. nut M6 1

  25              see illustration: 321-60 automatic

  26              see illustration:
                     position:

121-37
10

  27              see illustration:
                     position:

121-37
28

  50   N   906 867 01 spring clip B14X12 X

  52   N   906 869 01 spring clip B23X12 X

  53   N   906 870 01 spring clip B27X12 X

  54   N   906 871 01 spring clip B32X12 X

et_text.frm



ETKA

Model

GO
Year

2007
04.12.2006MG

Pos Part Number Name Qty Model

page: 002

1
SG

21
Illustration

121-36
Restrictions

Rabbit/GTI
UPD

597
16:55

Remarks

EPIS 474

USA

  55   N   906 872 01 spring clip B40X12 X

et_text.frm



ETKA

Model

GO
Year

2007
04.12.2006MG

Pos Part Number Name Qty Model

page: 001

1
SG

21
Illustration

121-37
Restrictions

Rabbit/GTI
UPD

597
16:55

Remarks

EPIS 474

USA

water cooling 2.5ltr. 5-cylinder+
BGP,BGQ

   1   1K0 122 051 AS water hose 1

   2   1K0 122 291 AE quick coupling piece 1

   3   N   907 653 01 round seal 32X4-N 1

   4   1J0 121 142 retaining spring 1

   5   06A 919 501 A temperature sender 1

   6 + N   903 168 02 round seal 19,6X3,6 1

   7   032 121 142 retaining spring 1

   8   1K0 121 093 B bracket for hose 35MM 1

  10   07K 121 065 N water pipe 1

  11              see illustration:
                     position:

121-36
17

  12   N   015 082 9 shouldered hex. nut M6 1

  14   N   902 452 05 bolt, hex. hd. with shoulder M6X10 1

  15   1K0 121 058 AC water hose
(coolant thermostat housing >
 oil cooler)

1

  22   07K 121 065 J water pipe 1

  23   N   904 520 02 round seal 11X3-N 1

  24   N   904 407 06 screw, hex. hd. M6X15 1

  25   1K0 121 109 AC water hose
(water pipe > water pipe)

1

  26   1K0 121 070 AF water pipe 1

  27   1K0 121 109 AB water hose
(expansion chamber >
 water pipe)

1

  28   1K0 122 447 AG water hose 1

  29              see illustration:
                     position:

121-36
20

  30              see illustration: 115-85

  40              see illustration: 121-

  41              see illustration: 121-

  50   N   906 867 01 spring clip B14X12 X

et_text.frm



ETKA

Model

GO
Year

2007
04.12.2006MG

Pos Part Number Name Qty Model

page: 002

1
SG

21
Illustration

121-37
Restrictions

Rabbit/GTI
UPD

597
16:55

Remarks

EPIS 474

USA

  51   N   909 264 01 spring clip B19X12 X

  52   N   906 869 01 spring clip B23X12 X

  53   N   906 870 01 spring clip B27X12 X

  54   N   906 871 01 spring clip B32X12 1

  55   N   906 872 01 spring clip B40X12 1

et_text.frm



ETKA

Model

GO
Year

2007
04.12.2006MG

Pos Part Number Name Qty Model

page: 001

1
SG

21
Illustration

121-71
Restrictions

Rabbit/GTI
UPD

597
16:55

Remarks

EPIS 474

USA

coolant thermostat housing
reservoir
radiator

2.5ltr. 5-cylinder+
BGP,BGQ

   1   07K 121 115 C adapter 1

   2   07K 121 119 A sealing washer 63X3MM 1

   3   07K 121 113 B thermostat 80C-140C 1

   4   N   903 034 03 sealing washer 65X3-N 1

   5   07K 121 121 B cover for thermostat 1

   6 + 032 121 665 A round seal 37,5X4 1

   7   N   911 079 01 innensechsrund-blechschraube 6X30-R 2

   8   N   106 444 01 innensechsrund-
flachkopfschraube

M6X22MM 2

  10   07K 121 133 E flange 1

  11   07K 109 163 A thrust ring 1

  12   07K 121 149 sealing washer 1

  14   06A 919 501 A temperature sender 1

  15   032 121 142 retaining spring 1

  16 + N   903 168 02 round seal 19,6X3,6 1

  20   1K0 121 407 A reservoir 1

  21   3B0 121 321 sealing cap 1

  22 + 1H0 121 687 A round seal 28,5X3,8 1

  23   N   908 466 02 tapping screw 5X20 3

  24 + 811 807 577 C speed nut 2

  25   G   012 A8F M1 coolant additive, plus 1.5ltr. 1

 (25)   G   012 A8F M8 coolant additive, plus 60ltr. 1

 (25)   G   012 A8F M9 coolant additive, plus 210ltr. 1

  30   1K0 121 251 AR radiator 648X418MM 1

  31   1K0 121 345 B gasket upper 1

  32   1K0 121 345 J gasket lower 1

  33   1K0 121 367 C bracket 2

  34   N   908 082 01 innensechsrund-blechschraube 6X18,5 4

  35   1K0 121 367 F rubber mounting lower 2

et_text.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

21

Illustration

121-75

Restrictions

Rabbit/GTI

UPD

597

16:56

Remarks

ETKA

page: 001 EPIS 474

USA

coolant thermostat housing
reservoir
radiator

2.0ltr. 4-cylinder+
BPY

  (1)   06F 121 111 F thermostat 1

   7   06B 121 119 B sealing washer 50X3,5MM 1

   8 + N   907 356 03 bolt, hex. hd. with socket
head

M7X28-PC 2

 (10)   06F 121 132 F water connection
              as required use: N 902 753 02

"GRUEN"

1

 (10)   06F 121 132 G water connection 1

  11   N   902 753 02 round seal 32X3-N
"GRUEN"

1

 (11)   WHT 001 688 round seal 32X3-N 1

  12   06A 919 501 temperature sender 2 pin
black
20MM

1

  13 + N   903 168 02 round seal 19,6X3,6 1

  14   032 121 142 retaining spring 1

 (15)   N   910 991 01 bolt, with polygon socket hd.
.

M6X20 1

  20   1K0 121 407 A reservoir 1

  21   3B0 121 321 sealing cap 1

  22 + 1H0 121 687 A round seal 28,5X3,8 1

  23   N   908 466 02 tapping screw 5X20 3

  24 + 811 807 577 C speed nut 2

  25   G   012 A8F M1 coolant additive, plus 1.5ltr. X

 (25)   G   012 A8F M8 coolant additive, plus 60ltr. X

 (25)   G   012 A8F M9 coolant additive, plus 210ltr. X

 (30)   1K0 121 251 AB radiator 650X454MM 1

 (33)   1K0 121 367 G bracket 2

  34   N   908 082 01 innensechsrund-blechschraube 6X18,5 4

  35   1K0 121 367 F rubber mounting lower 2

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

21

Illustration

121-90

Restrictions

Rabbit/GTI

UPD

597

16:56

Remarks

ETKA

page: 001 EPIS 474

USA

dual fan cowl
air duct

2.0ltr.

2.5ltr.

4-cylinder+
BPY;
5-cylinder+
BGP,BGQ

   1   1K0 121 207 T dual fan cowl 1 BGP,BGQ

  06/05      9B9 satin black

  (1)   1K0 121 205 G dual fan cowl 1 BPY

  06/05      9B9 satin black

   2   1K0 121 223 air flap
                     only for: 1K0 121 205 G

4 BPY

   3              see illustration: 959-50

   4   N   908 877 01 clamping nut M6 3

   5   N   908 170 03 innensechsrund-blechschraube 6X17-Q X

   7   N   911 007 01 clamp A15X14,2-9 X

  11              see illustration: 121-71 BGP,BGQ

 (11)              see illustration: 121-75 BPY

  15   1K0 121 283 D air duct left 1 PR-A8B,A8C,
   A8F

 (15)   1K0 121 283 F air duct left 1 BPY+
PR-A8H

  16   1K0 121 284 E air duct right 1 PR-A8B,A8C,
   A8F

 (16)   1K0 121 284 F air duct right 1 BPY+
PR-A8H

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

29

Illustration

129-75

Restrictions

Rabbit/GTI

UPD

597

16:56

Remarks

ETKA

page: 001 EPIS 474

USA

air cleaner with connecting
parts

2.0ltr. 4-cylinder+
BPY

   1   06F 133 837 T air cleaner 1

   2   06F 133 843 A filter element 1

   3   06F 906 461 A sensor for mass airflow sensor 1

   4   N   903 474 02 tapping screw, fill. hd. E4X12-K 6

   5   036 129 689 B buffer 4

   6   N   105 565 01 tapping screw 5X30 8

   7 not a spare part for this
model

   8              see illustration:
                     position:

103-57
24

   9   06F 129 627 F intake pipe 1

  10              see illustration: 145-65

  11   1K0 129 618 AH intake air duct 1

  12   N   015 448 7 speed nut ST4,2X16,3X11 2

  13   N   909 868 01 innensechsrund-blechschraube ST4,2X13-R 2

  14   WHT 000 898 ball joint 4

  15   06F 133 336 B retaining plate left 1

  16   N   101 963 03 bolt, with polygon socket hd.
.

M6X22 1

  17   N   906 564 01 spring clip 80X12 1

  18   06F 133 344 C retaining plate right 1

  19   N   909 725 01 innensechsrund-zyl.schraube M8X16 1

et_bt1.frm



ETKA

Model

GO
Year

2007
04.12.2006MG

Pos Part Number Name Qty Model

page: 001

1
SG

29
Illustration

129-90
Restrictions

Rabbit/GTI
UPD

597
16:57

Remarks

EPIS 474

USA

air cleaner with connecting
parts

2.5ltr. 5-cylinder+
BGP,BGQ

   1   07K 129 607 C air cleaner 1

   2   07K 129 620 air cleaner element 1

   3   07C 906 461 mass air flow sensor 1

   4   357 129 625 round seal 79X6 1

   5 + N   901 720 01 tapping screw, fill. hd. 5X22 2

   6   036 129 689 B buffer 4

   7   06F 103 940 vw sign 1

   8   1K0 129 618 BC intake air duct 1

   9   N   906 565 01 spring clip A85X12 1

  10   07K 129 684 B connecting pipe 1

  11   N   906 564 01 spring clip 80X12 2

et_text.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

31

Illustration

131-10

Restrictions

Rabbit/GTI

UPD

597

16:57

Remarks

ETKA

page: 001 EPIS 474

USA

secondary air pump 2.5ltr. 5-cylinder+
BGP,BGQ

   1   07K 131 333 A secondary air pump 1

   2   07K 133 229 D bracket for pump 1

   3   03G 971 845 bracket for connector housing 1

   4   N   015 082 9 shouldered hex. nut M6 3

   5   07K 131 128 D connecting pipe 1

   6   07K 131 128 C connecting pipe 1

   7   07K 131 351 C non return flap 1

   8   07K 131 120 D gasket 1

   9   07K 131 145 F air pipe 1

  10   07K 131 120 C gasket 1

  11   07K 131 120 F gasket 1

  12   N   910 508 01 halbrundschraube (kombi) mit
innensechsrund

AM6X18 4

  13   N   906 309 03 bolt,hex.hd.with shoul.(combi) M8X20 2

  14   N   910 508 01 halbrundschraube (kombi) mit
innensechsrund

AM6X18 2

  15   N   102 856 02 bolt, hex. hd. (combi.) M6X25 2

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

33

Illustration

133-35

Restrictions

Rabbit/GTI

UPD

597

16:57

Remarks

ETKA

page: 001 EPIS 474

USA

intake system
vacuum system

2.0ltr. 4-cylinder+
BPY

   1   06F 133 201 N intake manifold 1

   2   06F 133 247 connecting link 1

   3   06F 133 062 G throttle body 1

   4   06F 133 073 C gasket 1

   5   N   106 261 01 innensechsrund-
flachkopfschraube

6X45-Q 4

   6   06F 121 273 A bonded rubber mounting 1

   7   06F 129 717 D gasket 1

   8   06F 133 482 B adjuster unit 1

   9   N   105 514 01 screw, thread cutting 6X55 3

  10   N   106 221 01 innensechsrund-linsenschraube AM6X65-E 7

  11   N   102 771 01 stud M6X62 2

  12 + N   011 006 24 hex. nut M6 2

  13   06B 905 379 C temperature sensor 1

  14   N   907 702 01 spring clip B17X12 1

  15   06F 129 723 F support 1

  16   N   015 083 15 shouldered hex. nut M8 1

  17   N   105 553 01 innensechsrundschraube (kombi) AM8X45-S10 1

  18   06F 133 781 G hose set with clips
check valve

1

  19   N   020 651 5 clamp D1-10X15 1

  20   N   020 609 3 clamp D1-8X15 1

  21 + N   101 992 01 retaining clip 15,7X7X8,5 4

   -   N   103 035 04 hose in coils of 5m
'order qty. 5'

7,3X3,5 *

  22                    shorten to: 48MM 1

  23   N   910 858 01 tapping screw,fill.hd.(combi.) 3,5X16 1

  24   N   907 358 01 tapping screw 6X16 3

  25   06E 906 517 A valve 1

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

33

Illustration

133-35

Restrictions

Rabbit/GTI

UPD

597

16:57

Remarks

ETKA

page: 002 EPIS 474

USA

Pos Part Number Name Qty ModelRemarks

  26   8P0 133 781 A breather hose 1

  27              see illustration:
                     position:

133-60
17

  28   06F 133 781 H breather hose 1

  29   N   102 334 01 clamp 16,2X7X0,6 1

  30              see illustration:
                     position:

103-57
19A

  31              see illustration:
                     position:

145-65
1

  32   06F 133 778 A vacuum hose 1

  33   N   906 867 01 spring clip B14X12 1

  34   1K0 133 778 AC connecting hose 1

et_bt2.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

33

Illustration

133-37

Restrictions

Rabbit/GTI

UPD

597

16:57

Remarks

ETKA

page: 001 EPIS 474

USA

intake system 2.5ltr. 5-cylinder+
BGP,BGQ

   1   07K 133 201 F intake manifold 1

   2   07K 129 717 A gasket 5

   3   07K 129 748 A gasket 1

   4   07K 133 062 B throttle valve control unit 1

   5   N   105 514 03 innensechsrund-
flachkopfschraube

6X55-Q 4

   6   036 906 051 G thrust sensor 1

   7   N   104 420 03 innensechsrund-blechschraube 5,0X16,0-Q 2

   8   06F 121 273 bonded rubber mounting 2

   9   WHT 000 518 bolt, with hex. socket
hd. (combi.)
self locking

M6X32 9

  10   07K 133 228 C bracket for elbow intake 1

  11   07K 133 567 stop 1

  12   036 971 842 A cable holder 2

  13   07K 133 518 A connecting hose 1

  14   N   102 334 01 clamp 16,2X7X0,6 X

  15   06E 906 517 A valve 1

  16              see illustration: 103-

  17   1K0 133 366 AP connecting hose 1

  18   N   106 449 01 bolt, with polygon socket hd.
.

M8X18 2

  19   N   909 865 01 spring clip B14,5X12 X

  20   1K0 133 778 AA vacuum hose 1

  21   4A0 820 199 double tie wrap 7X213/140MM X

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

33

Illustration

133-45

Restrictions

Rabbit/GTI

UPD

597

16:58

Remarks

ETKA

page: 001 EPIS 474

USA

fuel distributor 2.5ltr. 5-cylinder+
BGP,BGQ

   1   07K 133 317 C fuel distributor 1

   2   07K 906 031 B injector 5

   3 + 035 906 149 A round seal 7,52X3,53 5

  (3)   07K 906 149 round seal 8,54X3,1 5

   4   022 133 047 retaining clip 5

   5   N   104 420 03 innensechsrund-blechschraube 5,0X16,0-Q 2

   6   022 133 434 valve 1

   7   036 133 335 A cap silver 1

   8   1K0 133 986 BB fuel line feed 1

   9   N   909 865 01 spring clip B14,5X12 X

  10   4A0 820 199 double tie wrap 7X213/140MM X

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

33

Illustration

133-60

Restrictions

Rabbit/GTI

UPD

597

16:58

Remarks

ETKA

page: 001 EPIS 474

USA

fuel pump
fuel distributor
injector
F             >> 1K-6-190 000*

2.0ltr. 4-cylinder+
BPY

   1   06F 127 025 F fuel pump 1

   2   06E 127 248 round seal 31,5X2 1

   3 not a spare part

   4   06E 906 051 E thrust sensor 1

   5   06E 906 149 B round seal 8,2X1,5 1

   6   06D 109 309 C cam follower 1

   7   N   106 247 01 screw, cheese hd. AM6X60 3

   8   06F 127 501 N fuel line 1

   9   06F 133 317 G fuel distributor 1

  10   06D 130 757 C pressure limiting valve 1

  11   06D 906 051 A thrust sensor 1

  12   06F 906 036 A injector
                     also use: 06D 998 907

4
X

  13   06D 998 907 repair kit for valve
unit

4

  14   N   106 221 01 innensechsrund-linsenschraube AM6X65-E X

  15   N   907 358 01 tapping screw 6X16 X

  16              see illustration:
                     position:

103-55
14

  17   06F 127 501 Q fuel line 1

  18   06F 130 401 A retaining clip 1

  19   WHT 000 285 banjo bolt M10X1 1

  20   1K0 133 366 AN connecting hose 1

  21   4A0 820 199 double tie wrap 7X213/140MM X

  22   1J0 130 325 B bracket for fuel line 2 point 1

  23   1K0 133 986 BA fuel line feed 1

  25   N   906 867 01 spring clip B14X12 X

  26              see illustration: 201-40

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

33

Illustration

133-60

Restrictions

Rabbit/GTI

UPD

597

16:58

Remarks

ETKA

page: 002 EPIS 474

USA

Pos Part Number Name Qty ModelRemarks

  27              see illustration: 201-90

  28              see illustration:
                     position:

133-35
26

  29   06D 133 400 A bleeder valve 1

  30   06F 133 335 A cap 1

et_bt2.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

33

Illustration

133-65

Restrictions

Rabbit/GTI

UPD

597

16:58

Remarks

ETKA

page: 001 EPIS 474

USA

fuel pump
fuel distributor
injector
F 1K-6-190 001>>*

2.0ltr. 4-cylinder+
BPY

   1   06F 127 025 H fuel pump 1

  1B   06F 127 213 C union 1

   2   06E 127 248 round seal 31,5X2 1

   3 not a spare part

   4   06E 906 051 E thrust sensor 1

   5   06E 906 149 B round seal 8,2X1,5 1

   6   06D 109 309 C cam follower 1

   7   N   106 247 01 screw, cheese hd. AM6X60 3

   8   06F 127 501 N fuel line 1

   9   06F 133 317 G fuel distributor 1

  10   06D 130 757 C pressure limiting valve 1

  11   06D 906 051 A thrust sensor 1

  12   06F 906 036 A injector
                     also use: 06D 998 907

4
X

  13   06D 998 907 repair kit for valve
unit

4

  14   N   106 221 01 innensechsrund-linsenschraube AM6X65-E X

  15   N   907 358 01 tapping screw 6X16 X

  16              see illustration:
                     position:

103-55
14

  17   06F 127 501 Q fuel line 1

  18   06F 130 401 A retaining clip 1

  19   WHT 000 285 banjo bolt M10X1 1

  20   1K0 133 366 AN connecting hose 1

  21   4A0 820 199 double tie wrap 7X213/140MM X

  22   1J0 130 325 B bracket for fuel line 2 point 1

  23   1K0 133 986 BA fuel line feed 1

  25   N   906 867 01 spring clip B14X12 X

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

33

Illustration

133-65

Restrictions

Rabbit/GTI

UPD

597

16:58

Remarks

ETKA

page: 002 EPIS 474

USA

Pos Part Number Name Qty ModelRemarks

  26              see illustration: 201-40

  27              see illustration: 201-90

  28              see illustration:
                     position:

133-35
26

  29   06D 133 400 A bleeder valve 1

  30   06F 133 335 A cap 1

  31   06F 127 511 B fuel hose 1

  32   06E 127 065 B adapter 1

et_bt2.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

41

Illustration

141-55

Restrictions

Rabbit/GTI

UPD

597

16:58

Remarks

ETKA

page: 001 EPIS 474

USA

coupling 2.0ltr. 4-cylinder+
BPY

   1   022 141 015 R clutch plate and
pressure plate

240MM 1

  (1)   022 141 015 RX clutch plate and
pressure plate

240MM 1

   2 + N   903 207 01 12 point socket head screw M7X14 6

   3   0A5 141 671 release bearing
with hydraulic operation

metal 1

   4   0A5 141 143 A sealing washer 9,25X6,07X1,78 1

   5              see illustration: 301-45

   6   N   908 470 01 bolt, hex. hd. with shoulder M7X25 3

   7   G   000 100 grease for clutch plate
splines

80G X

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

41

Illustration

141-75

Restrictions

Rabbit/GTI

UPD

597

16:59

Remarks

ETKA

page: 001 EPIS 474

USA

coupling 2.5ltr. 5-cylinder+
BGP,BGQ

   -   G   000 100 grease for clutch plate
splines

80G

   1   03G 141 015 N clutch plate and
pressure plate
see workshop manual

228MM      LUK 1

  (1)   03G 141 015 NX clutch plate and
pressure plate
see workshop manual

228MM      LUK 1

   2 + N   907 255 01 bolt, with polygon socket hd.
.
                     only for:

M6X16

03G 141 015 N

9

   3   02A 141 180 A guide sleeve 1

   4   085 311 113 seal 21,8X35X7 1

   5 + N   903 554 04 bolt, with polygon socket hd.
.

M7X14 3

   6   02A 141 165 M release bearing 1

   7   02J 141 719 C clutch operating lever 1

   8   012 141 741 retaining spring 1

   9   02A 141 777 ball pin 1

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

45

Illustration

145-15

Restrictions

Rabbit/GTI

UPD

597

16:59

Remarks

ETKA

page: 001 EPIS 474

USA

vacuum pump 2.5ltr. BGP,BGQ

   1   07K 145 100 C vacuum pump 1

   2   07K 145 215 A gasket 1

   3   N   910 717 01 innensechsrund-
flachkopfschraube

M6X25-TC 3

   4              see illustration: 109-85

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

45

Illustration

145-65

Restrictions

Rabbit/GTI

UPD

597

16:59

Remarks

ETKA

page: 001 EPIS 474

USA

turbocharger
exhaust manifold

2.0ltr. otto engine
BPY

   1   06F 145 701 C exhaust manifold with turbo
charger
F             >> 1K-6-250 000*

           KKK

1

  (1)  #06F 145 701 FX exhaust manifold with turbo
charger
F             >> 1K-6-250 000*
              as required use:

           KKK

06F 906 283 F
1
1

   1   06F 145 701 D exhaust manifold with turbo
charger
F 1K-6-250 000>>*

           KKK

1

   2   06F 906 283 D solenoid valve
F             >> 1K-6-250 000* 1

  (2)   06F 906 283 F solenoid valve
F 1K-6-250 001>>* 1

   3   06F 145 710 C cut-off valve 1

   4   06F 145 718 S hose 1

   5   06F 145 718 Q hose 1

   6   06F 145 718 R hose 1

   7   06F 103 943 F bracket 1

   8   N   044 520 3 stud M10X28 4

   9   06F 145 778 F oil pipe feed 1

  10   N   014 702 10 bolt, with hex. socket
hd.

M6X15 1

  11   06A 145 541 A banjo bolt M12 1

  12   N   013 851 4 sealing washer A12X18 2

  13   06A 145 541 A banjo bolt M12 1

  14   N   013 851 4 sealing washer A12X18 2

  15   06F 145 533 B support 1

  16   N   903 316 04 bolt, with hex. socket hd.
(combi.)

M10X40 2

  17   06F 145 536 C support 1

  18   N   014 713 5 bolt, with hex. socket
hd.

M8X35 1

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

45

Illustration

145-65

Restrictions

Rabbit/GTI

UPD

597

16:59

Remarks

ETKA

page: 002 EPIS 474

USA

Pos Part Number Name Qty ModelRemarks

  19   N   902 929 02 bolt, with hex. socket hd.
(combi.)

M8X25 1

  20   06F 145 735 D oil pipe 1

  21   06F 145 757 C gasket 1

  22   N   014 702 10 bolt, with hex. socket
hd.

M6X15 2

  23   058 145 757 A gasket 1

  24   N   100 863 02 bolt, with hex. socket hd.
(combi.)

M6X22-S4 2

  25   06F 253 039 E gasket 1

   -   06F 253 709 A bracket 2

  26 + N   902 002 01 shouldered hex. nut,
self-locking

AM8 5

  27   1K0 253 115 K gasket 1

  28   N   102 861 08 shouldered hex. nut,
self-locking

M10
VERKUPFERT

4

  29   1J0 145 769 D retaining clip X

  30   06F 103 223 A breather tube 1

  31   06F 103 213 N breather tube 1

  32   06F 145 757 F gasket 1

  33   N   103 470 03 bolt, with hex. socket hd.
(combi.)

M6X16 2

  34 + N   907 399 01 hose clip 31X10X0,8 1

  35   06F 129 686 heat insulating 1

  36   N   910 438 01 banjo bolt 8-3 1

  37 + N   013 830 2 sealing washer A8X12 1

   -   063 133 662 B adapter 1

  38   N   102 036 01 retaining clip 12,3X7X0,6 6

  39   06F 145 317 E holder with water pipe 1

  40   06F 129 597 C cover plate 1

  41   N   102 652 02 screw, hex. hd. M12X1,5X18-
S20

1

  42   N   910 097 01 bolt, with polygon socket hd.
.

M8X25 2

  43   N   104 592 01 innensechsrund-zyl.schraube M5X12-CH 1

  44 (turbocharger > water pipe)
             see illustration:

feed
121-30

1

  45 (turbocharger > water pipe)
             see illustration:

return
121-30

1

  46   G   052 112 A3 hot-bolt-paste 170G 1

et_bt2.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

45

Illustration

145-95

Restrictions

Rabbit/GTI

UPD

597

17:00

Remarks

ETKA

page: 001 EPIS 474

USA

charge air cooler 2.0ltr. otto engine
BPY

   1   1K0 145 803 A charge air cooler 1

  1A   1J0 145 769 H retaining clip
for charge air cooler

2

  1B   1K0 121 345 N gasket lower 1

  1C   1K0 121 345 M gasket upper 1

   3   N   105 189 01 clamp 50-70X12 1

 (3A)   N   105 444 01 clamp LA60-80 1

   4   1K0 145 834 H pressure hose
F             >> 1K-6B137 910*
F             >> 1K-6P025 420*
F             >> 1K-6U025 120*
F             >> 1K-6W150 220*

1
1
1
1

  (4)   1K0 145 834 N pressure hose
F 1K-6B137 911>>*
F 1K-6P025 421>>*
F 1K-6U025 121>>*
F 1K-6W150 221>>*

1
1
1
1

  5A   N   105 189 01 clamp 50-70X12 2

   6   1K0 145 770 P air pipe
ZSB 1K0 145 762 AQ

1

  (7)   1K0 145 838 G pressure hose
F             >> 1K-6B137 910*
F             >> 1K-6P025 420*
F             >> 1K-6U025 120*
F             >> 1K-6W150 220*

1
1
1
1

  (7)   1K0 145 838 S pressure hose
F 1K-6B137 911>>*
F 1K-6P025 421>>*
F 1K-6U025 121>>*
F 1K-6W150 221>>*

1
1
1
1

   8   3C0 145 117 F sealing washer SCA52 X

  8A   3C0 145 117 H sealing washer SCA56 X

   9   1K0 145 832 E connecting pipe 1

  10   1J0 145 769 B retaining clip 1

(10A)   3C0 145 117 B sealing washer SCA41 1

  11   1K0 145 762 M pressure pipe 1

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

45

Illustration

145-95

Restrictions

Rabbit/GTI

UPD

597

17:00

Remarks

ETKA

page: 002 EPIS 474

USA

Pos Part Number Name Qty ModelRemarks

  15   867 129 669 grommet 1

  16   6N0 129 734 bushing X

  17 + N   901 720 01 tapping screw, fill. hd. 5X22 X

  18   038 906 051 D thrust sensor 1

  19   N   909 936 01 innensechsrundschraube,
selbstsichernd

M6X25-TC-S11 1

  20   N   015 082 10 shouldered hex. nut M6 1

  25   N   908 170 03 innensechsrund-blechschraube 6X17-Q 4

  26   1K0 145 845 pressure hose 1

  27   3C0 145 117 B sealing washer SCA41 1

  28   1K0 145 769 A retaining clip 1

  29   1K0 145 945 A air pipe 1

  32   N   909 265 01 clamp B47X12 X

  33   1K0 145 856 pressure hose 1

  34   3C0 145 117 B sealing washer SCA41 1

  35   1K0 145 961 A bracket 1

  39   1K0 145 769 A retaining clip 1

  40   1K0 145 946 A air pipe 1

  41   N   909 265 01 clamp B47X12 X

  42   1K0 145 972 pressure hose 1

  43   N   909 265 01 clamp B47X12 X

  44   1K0 145 700 A sound amplifier for
charge air pipe

1

  45   1K0 971 865 E retaining frame upper 1

  46   1K0 971 866 E retaining frame lower 1

  49   1K0 145 959 A bracket
F             >> 1K-6-250 000*

1

   -   321 201 299 packing, adhesive
F             >> 1K-6-250 000* 1

 (49)   1K0 145 959 B bracket
F 1K-6-250 001>>* 1

  50   N   909 936 01 innensechsrundschraube,
selbstsichernd

M6X25-TC-S11 2

  51   N   015 082 10 shouldered hex. nut M6 1

et_bt2.frm



ETKA

Model

GO
Year

2007
04.12.2006MG

Pos Part Number Name Qty Model

page: 001

1
SG

98
Illustration

198-00R
Restrictions

Rabbit/GTI
UPD

597
17:05

Remarks

EPIS 474

USA

  06F 198 119 A repair kit for toothed belt
with tensioning roller
comprising:

>>06D 198 151 C 1 set of piston rings
comprising:

82,5

>>06F 198 151 A 1 set of piston rings
comprising:

82,5

>>06D 198 401 C 1 set of connecting rods
comprising:

>>07K 198 401 1 set of connecting rods
comprising:

et_text.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

99

Illustration

199-20

Restrictions

Rabbit/GTI

UPD

597

17:00

Remarks

ETKA

page: 001 EPIS 474

USA

mounting parts for engine and
transmission

4-cylinder+
BPY,
5-cylinder+
BGP,BGQ

   1   1K0 199 313 H sub-frame 1 BPY

  (1)   1K0 199 313 P sub-frame 1 BGP,BGQ

  (2)   1K0 199 868 A bonded rubber mounting upper 1 BPY

  (2)   1K0 199 868 B bonded rubber mounting upper 1 BGP,BGQ

  (3)   1K0 199 867 A bonded rubber mounting lower 1 BPY

  (3)   1K0 199 867 B bonded rubber mounting lower 1 BGP,BGQ

   4   1K0 199 295 E bracket left 1

  (4)   1K0 199 296 E bracket right 1

   5   N   105 286 01 bolt, hex. hd. with shoulder
F             >> 1K-6-250 000

AM12X1,5X75
2

   5   N   105 286 02 bolt, hex. hd. with shoulder
F 1K-7-000 001>>

AM12X1,5X75
2

   6   N   910 734 01 bolt, hex. hd. with shoulder AM8X75-TC-TM 4

  (6)   N   105 797 01 bolt, hex. hd. with shoulder
F             >> 1K-6-250 000

M10X76
4

  (6)   N   105 797 02 bolt, hex. hd. with shoulder
F 1K-7-000 001>>

M10X76
4

  (7)   1K0 199 262 M engine mounting right 1 BPY

  (7)   1K0 199 262 BC mounting right 1 BGP,BGQ

   8 + N   905 969 02 bolt, hex. hd. with shoulder,
self-locking
F             >> 1K-6-250 000

M10X55-SW16KL

1

   8   N   905 969 06 bolt, hex. hd. with shoulder,
self-locking
F 1K-7-000 001>>

CM10X55X32

1

   9   N   910 296 01 double hex. hd. bolt
F             >> 1K-6-250 000

AM10X55/M6X12
1

   9   N   910 296 02 double hex. hd. bolt
F 1K-7-000 001>>

AM10X55/M6X12
1

  10   1K0 199 588 support right 1 BPY

  10   1K0 199 588 A support right 1 BGP,BGQ

et_bt1.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

99

Illustration

199-20

Restrictions

Rabbit/GTI

UPD

597

17:00

Remarks

ETKA

page: 002 EPIS 474

USA

Pos Part Number Name Qty ModelRemarks

  11 + N   019 502 4 bolt, hex. hd. with shoulder
F             >> 1K-6-250 000

M8X25
2

  11   N   019 502 13 bolt, hex. hd. with shoulder
F 1K-7-000 001>>

M8X25
2

  12              see illustration: 109-85 POS.1 BGP,BGQ

  12   06F 199 207 H support right 1 BPY

 (13) + N   906 283 01 screw, hex. hd.
F             >> 1K-6-250 000

M10X95
2 BPY

 (13)   N   906 283 03 screw, hex. hd.
F 1K-7-000 001>>

M10X95SW16
2 BPY

 (14) + N   905 970 01 bolt, hex. hd. with shoulder
F             >> 1K-6-250 000

M10X70-SW16
1 BPY

 (14)   N   905 970 05 bolt, hex. hd. with shoulder
F 16-7-000 001>>

CM10X70X32
1 BPY

  15   N   105 524 01 bolt, hex. hd. with shoulder
F             >> 1K-6-250 000

M12X1,5X70
2

  15   N   105 524 02 bolt, hex. hd. with shoulder
F 1K-7-000 001>>

M12X1,5X70
2

 (16)   1K0 199 555 N gearbox mounting left 1 6-speed
man.g/box+
BGP,BGQ

 (16)   1K0 199 555 Q gearbox mounting left 1 6-speed
man.g/box+
BPY

 (16)   1K0 199 555 R gearbox mounting left 1 6-speed
direct
shift gbox+
BPY

 (16)   1K0 199 555 AP support for transmission left 1 6-speed
direct
shift gbox+
BGP,BGQ

  18 + N   905 969 02 bolt, hex. hd. with shoulder,
self-locking
F             >> 1K-6-250 000

M10X55-SW16KL

4

  18   N   905 969 06 bolt, hex. hd. with shoulder,
self-locking
F 1K-7-000 001>>

CM10X55X32

4

  19   1K0 199 117 AP bracket left 1 manual
transmission
BGP,BGQ

 (20)   1K0 199 117 AB bracket left 1 6-speed
direct
shift gbox+
BGP,BGQ

 (20)   1K0 199 117 AM bracket left 1 6 speed-
direct shift
transmission
BPY

  20   1K0 199 117 AC bracket left 1 6 speed-
transmission
BPY

 (21)   N   102 415 01 bolt, hex. hd. with shoulder
F             >> 1K-6-250 000

M10X70
3 6-speed

man.g/box+
BGP,BGQ

 (21)   N   102 415 07 bolt, hex. hd. with shoulder
F 1K-7-000 001>>

M10X70
3 6-speed

man.g/box+
BGP,BGQ

  22   N   105 964 01 bolt, hex. hd. with shoulder
F             >> 1K-6-250 000

AM12X1,5X78
3 6-speed

man.g/box+
BPY

  22   N   107 090 01 bolt, hex. hd. with shoulder
F 1K-7-000 001>>

AM12X1,5X78
3 6-speed

man.g/box+
BPY

 (22)   N   102 862 03 bolt, hex. hd. with shoulder
F             >> 1K-6-250 000

AM10X60-SW16
3 6 speed-

direct shift
transmission

 (22)   N   102 862 05 bolt, hex. hd. with shoulder
F 1K-7-000 001>>

AM10X60-SW16
3 6 speed-

direct shift
transmission

 (22)   N   910 614 01 double hex. hd. bolt AM10X60/M8X16 1 6 speed-
direct shift
transmission

  23   N   105 524 01 bolt, hex. hd. with shoulder
F             >> 1K-6-250 000

M12X1,5X70
2 6-speed

man.g/box+
BGP,BGQ

  23   N   105 524 02 bolt, hex. hd. with shoulder
F 1K-7-000 001>>

M12X1,5X70
2 6-speed

man.g/box+
BGP,BGQ

et_bt2.frm



Model

GO

Year

2007

04.12.2006MG

Pos Part Number Name Qty Model

1

SG

99

Illustration

199-20

Restrictions

Rabbit/GTI

UPD

597

17:00

Remarks

ETKA

page: 003 EPIS 474

USA

Pos Part Number Name Qty ModelRemarks

  24   N   105 524 01 bolt, hex. hd. with shoulder
F             >> 1K-6-250 000

M12X1,5X70
3 6-speed

man.g/box+
BPY

  24   N   105 524 02 bolt, hex. hd. with shoulder
F 1K-7-000 001>>

M12X1,5X70
3 6-speed

man.g/box+
BPY

  24   N   105 524 01 bolt, hex. hd. with shoulder
F             >> 1K-6-250 000

M12X1,5X70
3 6 speed-

direct shift
transmission

  24   N   105 524 02 bolt, hex. hd. with shoulder
F 1K-7-000 001>>

M12X1,5X70
3 6 speed-

direct shift
transmission

  27   1K0 199 855 L support rear 1

  28   N   104 548 01 bolt, hex. hd. with shoulder
F             >> 1K-6-250 000

AM10X75-SW16W
1

  28   N   104 548 04 bolt, hex. hd. with shoulder
F 1K-7-000 001>>

AM10X75-SW16W
1

  29   N   102 048 04 bolt, hex. hd. (combi.)
F             >> 1K-6-250 000

M10X35-PC-SW16
1

  29   N   102 048 08 bolt, hex. hd. (combi.)
F 1K-7-000 001>>

M10X35-PC-SW16
1

  30   N   105 580 01 bolt, hex. hd. (combi.)
F             >> 1K-6-250 000

M14X1,5X70
1

  30   N   105 580 02 bolt, hex. hd. (combi.)
F 1K-7-000 001>>

M14X1,5X70-S20
1

  32   1K0 199 231 J bracket left 1

 (32)   1K0 199 232 J bracket right 1

  35   WHT 000 431 bolt, hex. hd. (combi.) M12X1,5X110 2

et_bt2.frm


	01.pdf
	02.pdf
	03.pdf
	04.pdf
	05.pdf
	06.pdf
	07.pdf
	08.pdf
	09.pdf
	10.pdf
	11.pdf
	12.pdf
	13.pdf
	14.pdf
	15.pdf
	16.pdf
	17.pdf
	18.pdf
	19.pdf
	20.pdf
	21.pdf
	22.pdf
	23.pdf
	24.pdf
	25.pdf
	26.pdf
	27.pdf
	28.pdf
	29.pdf
	30.pdf
	31.pdf
	32.pdf
	33.pdf
	34.pdf
	35.pdf
	36.pdf
	37.pdf
	38.pdf
	39.pdf
	40.pdf
	41.pdf
	42.pdf
	43.pdf
	44.pdf

